

# 分析結果

Report No.

試料情報							
試料名	20240301151704						
測定日時	2024/03/01 15:17:05						
コメント	2ch Air-Metal、大気						
グループ名	2_Easy_大気						
オペレータ							
測定条件				分析径	10mm	雰囲気	大気
チャンネル名	電圧	電流	フィルタ	取込範囲	解析範囲	測定時間	DT%
AI-U		50 54-Auto	----	0 - 40	0.00-40.00	Live- 100	30



定量分析結果						
分析対象	分析結果		標準偏差	処理計算	分析線	強度
SiO2	99.378	%	[ 1.005]	定量-FP	SiKa	16.1823
SO3	0.480	%	[ 0.068]	定量-FP	S Ka	0.3468
K2O	0.108	%	[ 0.009]	定量-FP	K Ka	0.6424
CuO	0.014	%	[ 0.001]	定量-FP	CuKa	3.3101
Ag2O	0.010	%	[ 0.001]	定量-FP	AgKa	2.2527
Fe2O3	0.009	%	[ 0.001]	定量-FP	FeKa	0.9641

